
SPARE PARTS LIST
PAGE 1

MODEL NO. DA6300

ITEM PART NO. DESCRIPTION QTY NOTE
001 911241-2 Trapézfeju csavar M5x25 911241   6
002 953106-2 Csapszegecs 0-5 953106-2   4
003 856630-3 NAME PLATE DA6300   1
004 157398-7 Házfedél DA6300   1

INC. 14
005 212052-1 Tugörgos csapágy 1010 8035NB/H   1
006 221877-2 Homlokfogaskerék 33 DA6300   1
007 257573-6 Hüvely 26 DA6300   1
008 226227-6 Homlokfogaskerék 28 DA6300   1
009 212004-2 Tugörgos csapágy 810 9030/HR35   1
010 226102-6 Fogaskerék, komplett 10-45 DA6   1
011 211033-2 Golyóscsapágy 608LB 211033-2   1
012 263002-9 Gumi csapszeg 4 263002-9   1
013 211028-5 Golyóscsapágy 627LB 211028-5   1
014 263002-9 Gumi csapszeg 4 263002-9   1
015 226101-8 Fogaskerék, komplett 12-59 DA6   1
016 211016-2 Golyóscsapágy 626LLB 211016-2   1
017 263002-9 Gumi csapszeg 4 263002-9   1
018 341749-6 Átállító DA63004   1
019 159790-3 Motorház   1

INC. 12,17,36
020 652014-1 Trapézfeju csavar M4x8 4101RH/   1
021 911216-1 Trapézfeju csavar M5x14 911216   2
022 183584-4 Nyél DA6300   1

INC. 29
023 666333-9 POWER SUPPLY CORD 1.00-3-2.5   1
024 682503-2 #Kábelvédo 8-90*   1
025 645253-0 Zajszuro kondenzátor 645253-0*   1
026 651564-3 Kapcsoló SL220SD-4 6905B/6906   1
027 687001-1 Kábel-feszültségmentesíto 6870   1
028 911133-5 Trapézfeju csavar M4x18 911133   2
029 183584-4 Nyél DA6300   1

INC. 22
030 911143-2 Trapézfeju csavar M4x22 911143   3
031 911216-1 Trapézfeju csavar M5x14 911216   2
032 681001-3 Szigetelo alátét 1001/DP4700   2
033 522528-3 Állórész 220V DA6300   1
034 411895-0 Légterelo lap DA6300   1
035 211061-7 Golyóscsapágy 6000LLB 211061-7   1
036 263002-9 Gumi csapszeg 4 263002-9   1
037 213059-0 Tömítés 10 9741   1
038 911681-4 Csavar   2
039 512738-0 Forgórész 220V DA6300   1

INC. 35,37,40,41
040 241635-0 Ventillátor   1
041 211033-2 Golyóscsapágy 608LB 211033-2   1
042 263002-9 Gumi csapszeg 4 263002-9   1
043 152209-1 Csapágyház, komplett DA6300   1

INC. 42
044 911236-5 Trapézfeju csavar M5x22 911236   4
045 251442-3 Süllyesztett feju csavar M6x26   1
046 942151-2 Rugós alátét 6 942151-2*   1
047 192883-3 DRILL CHUCK SET   1
048 322421-9 Tengely DA6300   1
049 321530-1 Csapszeg 6 DA6300   1
050 285809-3 Tengelycsapágy 9218SB   1
051 211251-2 Golyóscsapágy 6003LLB 211251-2   1
052 961057-5 Seeger-gyuru S-17 961057-5   1



SPARE PARTS LIST
PAGE 2

MODEL NO. DA6300

ITEM PART NO. DESCRIPTION QTY NOTE
053 643600-9 Szénkefetartó-sapka 6-10 64360   2
054 181030-1 Szénkefe CB-100 (=CB-101, CB-1   1
055 321891-9 Rögzíto Csapszeg DA6300   1
056 231098-8 Nyomórugó 6 5081DW   1
057 410627-2 Átkapcsoló gomb DA6300   1
058 321892-7 Anyacsavar DA6300   1
059 257574-4 Hüvely 5 DA6300   1
060 911218-7 Trapézfeju csavar M5x14 9741/2   1
061 921441-6 Hatlapfeju csavar M8x25 921441   2
062 941202-8 Lapos Alátét 8 941202-8   2
063 273628-9 Fogantyú DA6300*   1
064 421297-2 DUST COVER for 183584-4   1
A01 273476-6 Fogantyú 30 DA6300   1
A02 763432-9 CHUCK KEY  S13   1
A03 410102-8 KEY HOLDER   1
A04 181791-3 STEEL CARRYING CASE   1
E02 646324-6 Fojtótekercs   1
E05 646755-9 Indító ellenállás   1
E08 652014-1 Trapézfeju csavar M4x8 4101RH/   1



SERVICE DRAWING
PAGE 1

MODEL NO. DA6300


